






19
Taping Head Assemblies – AccuGlide™ 2+ STD 2 Inch



20
Figure 10397 – Upper Head



21

Figure 10397 – 2" Upper Head
Ref. No. 3M Part No. Description

10397-1 78-8133-9456-2 Frame – Tape Mount Upper Assembly

10397-2 78-8133-9458-8 Frame – Front Upper Assembly

10397-3 78-8068-4143-9 Guide – #1

10397-4 78-8068-4144-7 Guide – #2

10397-5 78-8060-7818-0 Screw – Hex Hd, M4 x 12

10397-6 78-8010-7416-8 Nut – Hex Jam, M4

10397-7 78-8070-1251-9 Spacer – Spring

10397-8 78-8054-8764-8 Spacer – 10 x 10 x 90 mm

10397-9 78-8052-6560-6 Spacer – Front

10397-10 78-8060-7936-0 Brush Assembly

10397-11 78-8052-6564-8 Shaft – Tension Roller

10397-12 78-8052-6568-9 Shaft – Wrap Roller

10397-13 26-1003-5829-5 Screw – Hex Hd, M6 x 12

10397-15 78-8100-1009-6 Washer – Special

10397-16 78-8052-6565-5 Roller – Top Tension

10397-17 26-1004-5510-9 Washer – Plain, M10

10397-18 78-8052-6567-1 Spring – Compression

10397-19 78-8017-9077-1 Nut – Self Locking, M10 x 1

10397-20 78-8052-6569-7 Roller – Wrap

10397-21 26-1000-1613-3 Ring – Retaining, Tru-Arc #1-420-0120-100

10397-22 78-8076-4500-3 Stud – Mounting

10397-23 78-8076-5242-1 Stop – Cut-Off Frame

10397-24 78-8060-8179-6 Screw – Flat Hd Hex, M6 x 20

10397-25 78-8076-5477-3 Washer – Special /6.5 x 20 x 4

10397-26 78-8100-1047-6 Guard – Head

10397-27 78-8060-8087-1 Screw – M5 x 10

10397-28 78-8005-5741-1 Washer – Flat, M5

10397-29 78-8133-9615-3 Bumper

10397-30 78-8133-9605-4 Label – Threading, English Language



22
Figure 10393 – Upper and Lower Heads



23

Figure 10393 – 2" Upper and Lower Heads
Ref. No. 3M Part No. Description

10393-1 78-8133-9509-8 Applying Arm #1

10393-2 78-8133-9510-6 Applying Arm #2

10393-3 78-8070-1221-2 Plate – Tape

10393-4 78-8070-1309-5 Shaft Roller

10393-5 78-8070-1367-3 Roller – Knurled Assembly

10393-6 78-8070-1266-7 Roller – Wrap

10393-7 78-8052-6580-4 Spacer

10393-8 78-8017-9082-1 Bearing – Special, 30 mm

10393-9 78-8017-9106-8 Screw – Bearing Shoulder

10393-10 78-8052-6575-4 Shaft – Roller

10393-11 78-8017-9074-8 Washer – Nylon, 15 mm

10393-12 78-8052-6566-3 Washer – Friction

10393-13 78-8052-6567-1 Spring – Compression

10393-14 78-8060-8395-8 Bushing – Applying Roller

10393-15 78-8057-6179-4 Roller – Applying

10393-16 26-1003-5829-5 Screw – Hex Hd, M6 x 12



24
Figure 10387 – Upper Head



25

Figure 10387 – 2" Upper Head
Ref. No. 3M Part No. Description

10387-1 78-8070-1392-1 Buffing Arm – Sub Assembly

10387-2 78-8070-1391-3 Buffing Arm – Sub Assembly

10387-3 78-8052-6575-4 Shaft – Roller

10387-4 78-8052-6586-1 Bushing – Buffing Roller

10387-5 78-8057-6178-6 Roller – Buffing

10387-7 78-8070-1220-4 Spacer – Spring

10387-8 78-8017-9109-2 Shaft – 10 x 90 mm

10387-9 26-1003-5829-5 Screw – Hex Hd, M6 x 12

10387-10 78-8070-1274-1 Spring – Upper (Silver)

10387-11 78-8070-1244-4 Holder – Spring



26
Figure 10395 – Upper and Lower Heads



27

Ref. No. 3M Part No. Description

10395-1 78-8070-1388-9 Link – Arm Bushing Assembly

10395-2 78-8070-1389-7 Link – Arm Bushing Assembly

10395-3 78-8070-1271-7 Shaft – Pivot

10395-4 78-8017-9082-1 Bearing – Special 30 mm

10395-5 78-8017-9106-8 Screw – Bearing Shoulder

10395-6 26-1003-5829-5 Screw – Hex Hd, M6 x 12

Figure 10395 – 2" Upper and Lower Heads



28

Figure 10391 – Upper and Lower Heads



29

Figure 10391 – 2" Upper and Lower Heads
Ref. No. 3M Part No. Description

10391-1 78-8070-1217-0 Frame – Cut-Off Weldment

10391-2 78-8017-9173-8 Blade – 65 mm/2.56 Inch

10391-3 26-1002-5817-2 Screw – Hex Hd, M5 x 8

10391-4 78-8070-1371-5 Blade Guard Assembly – W/English Language Label

10391-5 78-8052-6597-8 Shaft – Blade Guard

10391-7 26-1005-4758-2 Screw – Flat Hd, Soc Dr, M4 x 10

10391-8 78-8017-9135-7 Shaft – Spacer

10391-9 78-8052-6600-0 Spacer

10391-10 78-8070-1269-1 Bumper

10391-11 26-1005-4757-4 Screw – Flat Hd, Soc Dr, M5 x 20

10391-12 78-8052-6602-6 Spring – Cutter

10391-13 78-8017-9132-4 Pivot – Cutter Lever

10391-14 26-1003-5828-7 Screw – Spec, Hex Hd, M6 x 10

10391-15 78-8070-1216-2 Slide – Extension

10391-16 26-1008-6574-5 Screw – Flat Hd, Phil Dr, M4 x 10

10391-17 78-8113-7031-7 Bushing – 58.5 mm Long

10391-18 78-8113-7030-9 Spring – Torsion

10391-19 78-8070-1335-0 Label – Warning, English



30
Figure 10401 – Upper and Lower Heads

4 14



31

Figure 10401 – 2" Latch Upper and Lower Heads
Ref. No. 3M Part No. Description

10401-1 78-8070-1395-4 Bracket – Bushing Assembly

10401-2 78-8076-4519-3 Shaft – Tape Drum, 50 mm

10401-3 78-8017-9169-6 Nut – M18 x 1

10401-4 78-8098-8827-0 Tape Drum Sub Assembly – 2 Inch Wide

10401-5 78-8098-8749-6 Tape Drum

10401-6 78-8098-8817-1 Leaf Spring

10401-7 26-1002-5753-9 Screw – Self Tapping

10401-8 78-8060-8172-1 Washer – Friction

10401-9 78-8052-6271-0 Washer – Tape Drum

10401-10 78-8100-1048-4 Spring – Core Holder

10401-11 78-8017-9077-1 Nut – Self Locking, M10 x 1

10401-12 78-8100-1046-8 Spacer – Bracket

10401-13 26-1003-5829-5 Screw – Hex Hd, M6 x 12

10401-14 78-8098-8814-8 Tape Drum Assembly – 2 Inch Head

10401-15 26-1004-5510-9 Washer – Plain, M10

10401-16 78-8098-8816-3 Latch – Tape Drum



32
Figure 10399  – Lower Head



33

Figure 10399 – 2" Lower Head
Ref. No. 3M Part No. Description

10399-1 78-8133-9502-3 Frame – Tape Mount Lower Assembly

10399-2 78-8133-9500-7 Frame – Front Lower Assembly

10399-3 78-8068-4144-7 Guide – #2

10399-4 78-8068-4143-9 Guide – #1

10399-5 78-8060-7818-0 Screw – Hex Hd, M4 x 12

10399-6 78-8010-7416-8 Nut – Hex, M4

10399-7 78-8070-1251-9 Spacer – Spring

10399-8 78-8054-8764-8 Spacer – 10 x 10 x 90 mm

10399-9 78-8052-6560-6 Spacer – Front

10399-10 78-8060-7936-0 Brush Assembly

10399-11 78-8052-6564-8 Shaft – Tension Roller

10399-12 78-8052-6568-9 Shaft – Wrap Roller

10399-13 26-1003-5829-5 Screw – Hex Hd, M6 x 12

10399-15 78-8100-1009-6 Washer – Special

10399-16 78-8052-6606-7 Roller – Tension Bottom

10399-17 26-1004-5510-9 Washer – Plain, M10

10399-18 78-8052-6567-1 Spring – Compression

10399-19 78-8017-9077-1 Nut – Self Locking, M10 x 1

10399-20 78-8052-6569-7 Roller – Wrap

10399-21 26-1000-1613-3 Ring – Retaining, Tru-Arc #1-420-0120-100

10399-22 78-8076-4500-3 Stud – Mounting

10399-23 78-8076-5242-1 Stop – Cut-Off Frame

10399-24 78-8060-8179-6 Screw – Flat Hd Hex, M6 x 20

10399-25 78-8076-5477-3 Washer – Special /6.5 x 20 x 4

10399-26 78-8100-1047-6 Guard – Head

10399-27 78-8060-8087-1 Screw – M5 x 10

10399-28 78-8005-5741-1 Washer – Flat, M5

10399-29 78-8076-4734-8 Bumper

10399-30 78-8133-9606-2 Label – Threading, English Language



34

Figure 10389 – Lower Head



35

Figure 10389 – Lower Head
Ref. No. 3M Part No. Description

10389-1 78-8070-1391-3 Buffing Arm Sub Assembly, #1

10389-2 78-8070-1392-1 Buffing Arm Sub Assembly, #2

10389-3 78-8052-6575-4 Shaft – Roller

10389-4 78-8052-6586-1 Bushing – Buffing Roller

10389-5 78-8057-6178-6 Roller – Buffing

10389-7 78-8070-1220-4 Spacer – Spring

10389-8 78-8017-9109-2 Shaft – 10 x 90 mm

10389-9 26-1003-5829-5 Screw – Hex Hd, M6 x 12

10389-10 78-8070-1273-3 Spring – Lower (Black)

10389-11 78-8070-1244-4 Holder – Spring



1

800at Adjustable Case Sealer

Figure 7375/1 of 2



2

Figure 7375 (page 1 of 2)

Ref. No. 3M Part No. Description

7375-1 78-8114-5025-9 SIDE DRIVE ASSY - R/H, WITHOUT MOTOR
7375-2 78-8114-5026-7 SIDE DRIVE ASSY - L/H, WITHOUT MOTOR
7375-3 78-8114-5027-5 GUIDE - LOWER, R/H
7375-4 78-8114-5028-3 GUIDE - LOWER, L/H
7375-5 78-8114-5029-1 GUIDE - UPPER, R/H
7375-6 78-8114-5030-9 GUIDE - UPPER, L/H
7375-7 78-8091-0500-6 BUSHING - SIDE DRIVE
7375-8 78-8060-7995-6 PIN, ROLLER
7375-9 78-8060-7996-4 ROLLER
7375-10 78-8100-1102-9 PLATE - LOWER, R/H
7375-11 78-8100-1103-7 PLATE - LOWER, L/H
7375-12 78-8100-1104-5 PLATE - UPPER, R/H
7375-13 78-8100-1105-2 PLATE - UPPER, L/H
7375-14 78-8076-5255-3 SCREW - PHILLIPS HD, M4X12
7375-15 78-8005-5740-3 WASHER PLAIN-METRIC 4MM NICK.
7375-16 78-8076-4855-1 WASHER - SPECIAL /4.5-9X1.5
7375-17 78-8054-8910-7 SPACER - HEXAGONAL
7375-18 26-1003-5829-5 SCREW HEX.HD.M6X12
7375-19 26-1000-0010-3 WASHER - FLAT M6
7375-20 78-8076-5439-3 FLANGE ASS.Y
7375-21 78-8060-7886-7 SCREW-HEX.HD.M6X16 SPECIAL
7375-22 78-8091-0757-2 EXTENSION- GEARMOTOR
7375-23 78-8046-8135-7 KEY - 5 X 5 12MM
7375-24 78-8091-0758-0 SPROCKET - 3/8"
7375-25 78-8057-5834-5 TAB WASHER
7375-26 78-8057-5835-2 CENTERING WASHER
7375-27 78-8094-6109-4 SUPPORT - GEARMOTOR
7375-28 78-8010-7210-5 SCREW - SOC.HD.HEX.SOC.M6X20
7375-29 78-8070-1522-3 GEARMOTOR 115V 60HZ
7375-30 78-8070-1523-1 SCREW - 1/4-28X1/2 SHCS
7375-31 26-1011-8828-7 CAPACITOR - 115V GEARMOTOR
7375-32 78-8076-4862-7 PULLEY - DRIVE
7375-33 78-8054-8878-6 SHAFT - PULLEY KEYED
7375-34 78-8054-8879-4 WASHER, /20,5MM
7375-35 78-8057-5739-6 KEY, M5X5X30 MM
7375-36 78-8076-5105-0 PULLEY ASS.Y - DRIVE
7375-37 78-8052-6713-1 RING - POLYURETHANE
7375-38 78-8017-9096-1 NUT-SPECIAL M18X1
7375-39 78-8076-5442-7 FLANGE ASS.Y
7375-40 26-0001-5862-1 SCREW, FLAT HD SOC.M5X12
7375-41 78-8054-8877-8 WASHER, 5,5/20X4



3

800at Adjustable Case Sealer

Figure 7375/2 of 2



4

Figure 7375 (page 2 of 2)

Ref. No. 3M Part No. Description

7375-42 78-8091-0759-8 SPROCKET - 3/B”
7375-43 78-8076-4933-6 CHAIN 3/8" PITCH, 52 PITCH
7375-44 78-8060-8014-5 IDLER ROLLER ASS.Y
7375-45 78-8054-8913-1 SHAFT-ROLLER
7375-46 78-8052-6710-7 ROLLER - IDLER
7375-47 12-7997-0272-0 E-RING, M-25
7375-48 78-8054-8841-4 DRIVE BELT 12AF
7375-49 78-8076-4864-3 TENSIONING - BELT
7375-50 26-1003-6918-5 NUT, PLASTIC INSERT MI0 HEX FLANGE
7375-51 78-8052-6566-3 WASHER - FRICTION
7375-52 26-1000-1347-8 NUT METRIC HEX STL.,M8
7375-53 78-8017-9318-9 WASHER-PLAIN-METRIC 8MM
7375-54 78-8054-8903-2 BLOCK - BELT
7375-55 78-8054-8904-0 SCREW - BELT ADJUSTMENT
7375-56 78-8114-5031-7 SPACER
7375-57 78-8055-0821-1 RUBBER ROLLER
7375-58 78-8060-8106-9 BUSHING - NYLON
7375-59 78-8114-5032-5 WASHER - SPECIAL
7375-60 78-8114-5033-3 SCREW - HEX.RD, M6xl00
7375-61 78-8042-2919-9 WASHER - TRIPLE, M6
7375-62 78-8091-0418-1 NUT - SELF-LOCKING, M6
7375-63 78-8114-5034-1 COVER - DRIVE, R/H
7375-64 78-8114-5035-8 COVER - DRIVE, L/H
7375-65 26-1002-5753-9 SCREW-SELF TAPPING
7375-66 78-8114-4787-5 GUARD - BELT
7375-67 26-1002-4955-1 SCREW-SELF TAP 8PX13
7375-68 78-8114-4881-6 GUARD - DRIVE
7375-69 78-8114-4882-4 COVER
7375-70 78-8091-0764-8 COVER - CHAIN, RIGHT
7375-71 78-8091-0765-5 COVER - CHAIN, LEFT
7375-72 78-8010-7165-1 SCREW, FLAT HD SOC.M5X25
7375-73 78-8060-8053-3 WIRE - 3-POLE, 5 METERS LENGTH
7375-74 78-8076-4968-2 TERMINAL
7375-75 78-8060-7631-7 CONNECTOR, 3/8"
7375-76 78-8076-4871-8 SLEEVING - 600 MM
7375-77 78-8060-7626-7 CONNECTOR
7375-78 78-8060-7877-6 PLUG HOUSING VERTICAL
7375-79 78-8060-7875-0 PLUG MALE
7375-80 78-8114-5036-6 SPACER
7375-81 78-8054-8577-4 WASHER - SPECIAL
7375-82 26-1001-9843-6 SCREW FLAT SOC.HD.M6X16



Current Bill Of Materials 
for Item 800a0600012 

02/13/06                                                                                      1 
                                                                                          gduly 
 
BOM Seq Item                      Description                                           Qty U/M 
------- ------------------------- ---------------------------------------- ---------------- --- 
      1 TTBL0500001.02            T-Table - 3' Original w/ Table         B          1.00000 ea 
 
      2 TTBL0100009.01            Cover - Original E-Stop Location       B          1.00000 ea 
 
      3 Skid - 800at              Skid - 800at With Headache Boards                 1.00000 ea 
 



Current Bill Of Materials 
for Item TTBL0500001.02 

02/13/06                                                                                      1 
                                                                                          gduly 
 
BOM Seq Item                      Description                                           Qty U/M 
------- ------------------------- ---------------------------------------- ---------------- --- 
      1 TTBL0400001.01            Table - Frame (Original)               B          1.00000 ea 
 
      2 TTBL0400002.01            Frame - Table Mounting                 B          1.00000 ea 
 
      3 TTBL0300014.01            Spacer - E-Stop Mounting               B          1.00000 ea 
 
      4 TTBL0300015.01            Mount - E-Stop                         B          1.00000 ea 
 
      5 78-8114-0940-4            Three Flap Folder AS94                            2.00000 ea 
 
      6 78-8129-6484-5            Flap Folder Assy - Upper                          1.00000 ea 
 
      8 78-8091-0558-4            Assy - Leg  L/H (3869-3,7356-3)                   1.00000 ea 
 
      9 78-8129-6485-2            Plate - Adapter                        B          1.00000 ea 
 
     10 TTBL0200001.01            Spacer - 800a Drive Mtg for 800at      B          4.00000 ea 
 
     11 78-8114-5025-9            Belt Drive 800AT RH W/O Motor                     1.00000 ea 
 
     12 78-8114-5026-7            Belt Drive 800AT LH W/O Motor                     1.00000 ea 
 
     13 TTBL0400004.01            Table - Packing (3' Original)          B          1.00000 ea 
 
     14 M-PHW010005               Quick Release Pin - 1/4" OD x 0.6" L              2.00000 ea 
 





 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

THIS PAGE INTENTIONALLY LEFT BLANK 




